WVDNR Canaan Valley Resort State Park, Lodge Wastewater Plant and Collection System Renovations

M
MOTT M

MACDONALD

Mott MacDonrald

201 Pennsylvania Avenue
Suite 4C0

Charleston, WV 25302
304.356.301
mottmac.com/americas

West Virginia

Division of Natural Resources
Property and Procurement Office
324 4th Ave

South Charleston, WV 253031228

WIIFEB21 PH : 45

WV U L HaSING
DIVISION

Re: A/E Services - Canaan Valley Resort Wastewater Improvements
February 18, 2019

Dear Members of the Selection Committee:

Mott MacDonald is pleased to present this Expression of Interest (EOI) to provide engineering

services relating to construction of repairs, renovations, or improvements to water distribution,
[...]
Sanitary Authority, Murrysville, PA: Responsible for design of new combined sewer overflow
structures in the Borough of Export. The structures are precast vaults with coarse screens,
baffle walls for floatables capture weirs, and vortex valves for flow controls.

Biological Nutrient Removal (BNR) Wastewater Treatment Plant Improvements, Berkley
Heights, NJ: Designed $4 million in improvements to the existing wastewater treatment plant
to achieve BNR treatment requirements. Services included modifying existing treatment units to
provide new anoxic zones, new slow-moving mechanical mixers, and major improvements to
the plant's three anaerobic digesters. Improvements were also made to the EQ basin, site
facilities, and other miscellaneous items.

Modifications to Sewage Treatment Plant, Phase 2, at the Department of Veterans Affairs
Hudson Valley Health Care System, Castle Point, NY: Responsible for the design of
improvements to the wastewater treatment at the VA's Castle Point facility. The design included
rehabilitation of the existing trickling filters, sludge digestion improvements, heating and
ventilating, internal flow pumping replacement, and additional miscellaneous improvements.

CS0 Long Term Control Plan, Municipal Authority of the City of McKeesport,
McKeesport, PA: Authored CSO long term control plan for the Authority’s combined sewer
system as required by the PA Department of Environmental Protection. Authored an Act 537
Plan for the Authority's WWTP including various alternatives for the elimination of sanitary
sewer overflows, evaluation of the existing wastewater treatment plant capacity including solids
handling facilities, and alternatives for the Authority’s combined sewer system upgrade.

CS0 By-Pass Facilities Design, Borough of Kane Authority, Kane Borough, PA: Designed
and performed project management for the construction of Combined Sewer Cverflow By-Pass
facilities including concrete structures, flow controls, disinfection, and dechlorination system.

CSO0 Long Term Control Plan, Clairton Municipal Authority, Clairton, PA: Authored a CSO
Long Termm Control Plan for the Authority’s combined sewer system as required by the PA
Department of Environmental Protection. Developed a system-wide urban watershed
management hydraulic/hydrology model utilizing EPA SWMM 5.0.
Project Management Oversight, Erie Water Works, Erie, PA: Designed and provided project
management gversight, including the scheduling and monitoring of construction, for the
following projects:

Chlorine dioxide disinfection facility at the 32 MGD Chestnut Street water treatment plant;

chlorine gas disinfection facility at the 56 MGD Sommerheim Water Treaiment Plant.

Fluoridation facility at the 32 MGD Chestnut Street and 56 MGD Sommerheim water

treatment plants

Installation of approximately 9,000 linear feet of underwater chemical feed lines at the intake

in Lake Erie for the Sommerheim water treatment plant.

Construction of the 3.5 MGD East Lake Road puing station in Erie, FA

15 MG Johnson Reservoir and 10 MG Sigsbee Reservoir upgrade

20 MGD Sigsbee Pump Station upgrade

45 MGD Sommerheim Water Treatment Plant Low Service Pumping Station

Authored system-wide “Erie Water Works Pumping and Storage Facilities Analysis” used to
assess short and long term needs for the system’s operation. Performed general project
services for various water projects including the construction of new water lines, construction of
the Station Road pump station, and construction of several elevated storage tanks. Other
duties included the preparation of all required permits for construction projects, processing



M
MOTT M

MACDONALD

periodic pay estimates, change orders, review of shop drawings, and other work associated
with construction.

Watershed Management, Greater Greensburg Area Sewage Authority, Greensburg, PA:
Developed a system-wide urban watershed management hydraulic/hydrology model utilizing
EPA SWMM 5.0.

Salt Run Reservoir Dam, Emporium Water Company, Emporium, PA: Designed an
overtopping protection upgrade of the Salt Run Reservoir Dam utilizing roller compacted
concrete application.

Wastewater Treatment Plant Expansion, 8t. Mary's Municipal Authority, St. Mary's, PA:
Designed and provided project management for an $11 million $t. Mary's Wastewater
Treatment Plant expansion. The work consisted of the construction of a new headworks
building which houses fwo automated mechanical bar screens each with a capacity of 10 MGD,
two aerated grit chambers and z pump station capable of pumping flows of up to 20 MGD; an
influent splitter box, 12 MGD capacity sequential batch reactors, a new UV disinfection system,
new aerobic digesters for treatment of the secondary sludge, medifications to the existing
sludge handling process, new garage building, and additions and improvements to the existing
operations building and treatment process.

Anaerohic Digesters Rehabilitation, Si. Mary’s RMunicipai Authority, Si. Mary’s, PA:
Designed and provided project management for the rehabilitation of anaerobic digesters
including cover rehabilitation, digestion gas equipment rehabilitation, and improvement to the
existing sludge recirculation system.

Backwash Treatment Facility, Borough of Sewickley Water Authority, Sewickley, PA:
Participated in the design of the backwash treatment facilities, green sand filters, and the
framework of SCADA network. Designed a floating cover for the 1.0 million gallon Reservoir
No. 4. Prepared detailed plans and specifications and served as Project Engineer.

Water System Facilities Audit, Williamsport Municipal Water Authority, Williamsport, PA:
Co-author of water system facilities audit. The work included an analysis of the existing water
system’s facilities including treatment plant, pump stations and reservoirs, and recommendation
for an upgrade necessary for a future interconnection into a unique SCADA control system. Co-
authored “Lycoming Creek Well Field Utilization Study” to assess the existing conditions of the
Authority’s groundwater source, and prepared different options for future utilization to the well
field.

Borough of Girard WWTP Upgrade, Borough of Girard, PA: Authored Corrective Action
Plan, and developed a conceptual design plan for the Borough of Girard WWTP improvements.
Participated and oversaw the design phase of the Borough of Girard WWTP upgrade.

Pedersen & Pedersen, Valencia, PA: Project Engineer responsible for design and inspection
of various size sewers, preparation of erosion and sediment control pians, storm water
management plans for various land development projects, design, inspection, and preparation
of as-built drawings for cellular telephone antenna sites including self-guided towers, lattice
towers, and design of on-site wastewater treatment facilities for individual units.

internationai Rescue Commiitee Sarajevo, Boshia: Project Engineer/Project Manager on
various infrasiructure projecis during the war in the City of Sarajevo, Bosnia, and Herzegovina.
The list of projects, all of a critical nature, included the development of an alternative water
supply for the City of Sarajevo, the construction of mobile package water treatment units, and
expansicn of the natural gas supply for the City, including the instaliation of more than 2,000
individual connections, and repair of 14 of the City's main central boiler houses which provided
heat for over 60,000 people. Cooperated with and assisted other aid agencies throughout the
war including UNHCR and USAID.



M
MOTT M

MACDONALD

Education:

MS, Environmental
Engineering, University of
California, Davis, 1989

BS, Civil Engineering, Loycla
Marymount University, 1987
Registrations:

Professional Engineer

N 1993
ol 012

Professional memberships:

American Society of Civil
Enginesrs (ASCE)

American Public Works
Association (APWA)

Rocky Mountain Water
Environment Association
(RMWEA)

Mr. Anderson has considerable experience serving as lead Project Manager for a variety of
water and wastewater treatment plant projects. Cther project experience includes lift stations,
booster pump stations, raw water pump stations, sewer collection systems, force mains, water
transmission pipelines, water storage tanks, raw water/irrigation reservoirs, drainage and
erosion control facilities, and raw water canal diversions.

Wawona Wastewater Treatment System Rehabilitation, National Park Service, Yosemite
Naiional Park, Mariposa Couniy, CA: Project Manager. Predesign services to evaiuate and
establish proposed improvements to the existing Wawona Campground subsurface wastewater
disposal systems replacing with low pressure pump system, upgrading the existing activated
sludge WWTP to increase capacity including the development of a new solids handling
building, and improvements to the spray irrigation facility and development of a subsurface
disposal system. Helped manage a two-day value analysis conference identifying the
campground lift station improvements and preferred disposal alternative.

Wolverton Water System Improvements Sequoia National Park, CA: Project Manager.
Waier sysiem improvements project that addressed disinfection by-product problems at the far
reaches of the water distribution system. This project included a new well supply at
Pinewcod/Giant Forest; replacement of several thousand feet of water main throughout the
Park; mixed oxidant disinfection improvements at the Wolverton WTP; water storage tank
improvements at Pinewocod/Giant Forest, improvements at the Lodgepole WTP raw water
diversion structure; interior cleaning of existing water mains (to remove biofilm); a chlorine
residual dosing station at Wuksachi; and cleaning (pigging) of thousands of feet of existing
water main to remove biofilm. Services during construction were provided for this project.

Headquarters Water Treatment Plant Upgrades, National Park Service Lassen Volcanic
National Park, CA: Project Manager. Design of upgrades to the Park’s Headquarters WTP.
The existing pressurized sand filtration facility was upgraded to a pressurized microfiltration
facility with associated clean-in-place, maintenance wash, and waste neutralization systems.
This project included the use of high gravity feed pressures to push raw water through the
membranes and up to the finished water storage tank without pumping. This project won a
2012 ACEC Honor Award at the annual awards competition.

Oak Bottom Wastewater Treatment Plant Improvements Whiskeytown National
Recreation Area, CA: Project Manager. Preliminary & final design of replacement of the
existing packaged activated sludge Oak Bottorn Wastewater Treatment Plant (\WWTP) with a
new packaged recirculating textile filtration facility. The design included an evaluation of several
treatment alternatives, coordination with regulatory agencies, equalization tanks, textile filter,
process building, and repurposing of a drying bed area for PV installation.

Grant Grove Water System Rehabilitation Kings Canyon National Park, CA: Project
Manager. Design of upgrades to the Park's Grant Grove WTP and associated raw water supply
system. This project included treatment improvements, including replacement of a limestone
contactor with a new dry lime feed system and metering pump, scissor lift and access platform
for the dry lime feed system; new Mechanical Building, including pre-assembied concrete utility
building and sodium hypo metering pump, electrical/controls equipment, and accessories;
Artesian Well and 400-ft Well improvements, including sealing of well head, naw well head
enclosure, new electrical service stub out, and associated site improvements; and new 2-inch
raw water line from the Artesian Well to the 200,000-gallon pressure break tank.



M
MOTT M

MACDONALD

Education:

MS, Environmental
Engineering, University of
Colorado, 1994

BS, Civil Engineering,
University of Colorado, 1991

Registrations:
Professional Enginesr
co N 1998
wy I 2012

Professional memberships:

Water Environment
Federation

Rocky Mountain Water
Environment Association

During his career, Mr. Veydovec has developed expertise in wastewater treatment facility
planning, treatment process evaluation, and biolegical/chemical phesphorus removal.

Wastewater Treatment Plant Condition Assessments Sequecia and Kings Canyon
National Park, CA: Senior Project Engineer. Condition assessments and upgrade
recommendations to improve treatment efficiency were completed for the Ash Mountain, Grant
Grove, and Clover Creek Wastewater Treatment Plants.

Flamingo Wastewater Treatment System Improvements Project, National Park Service,
Everglades National Park, FL: Project Engineer for a treatment technologies evaluation and
value analysis to upgrade the 100,000-gpd Flamingo Wastewater Treatment Plant to meet a
low phosphorus effluent limit. The Flamingo WWTP treats wastewater generated by visitors to
the Flamingo Bay area of Everglades National Park. The existing Flamingo WWTP could not
reliably meet its existing nitrate-nitrogen effluent limit of 12 mg/L-N. The facility also faced a
future effluent total phosphorus limit ranging of 0.01 mg/L-P (potential Everglades Forever Act
limit) to 1.0 mg/L-P (Florida Best Available Technology limit). The project consisted of
evaluating potential treatment technologies to meet the current nitrate limit as well as the
upcoming phosphorus limit. The project alsc included an evaluation of disinfection
technologies, including gas chlorine, liquid sodium hypochlorite, calcium hypochlorite, and UV
disinfection.

El Portal Wastewater Treatment Plant Disinfection Study, National Park Service,
Yosemite National Park, CA: Design engineer for the evaluation of options to replace the
existing gas chlorination/dechiorination system at the El Portal Wastewater Treatment Plant.
Process altematives considered included gas chlcrine/sulfur dioxide, liquid sodium
hypochlorite/sodium bisulfite, liquid sodium hypochiorite/calcium thiosuifate, onsite sodium
hypochlorite generation/sodium bisulfite, onsite mixed oxidant generation/sodium bisulfate,
solid calcium hypochlorite/sodiurn bisulfate, and UV disinfection. Conversion to UV disinfection
was recommended.

Cedar Grove Wastewater Effluent Electroconductivity Study, National Park Service,
Sequoia/Kings Canyon National Park, CA: Project Engineer for evaluating the possible
causes of the Cedar Grove Wastewater Treatment Facility's (WWTF) effluent exceeding its
permitted effluent electroconductivity (EC) levels. The Cedar Grove WWTF treats wastewater
collected from four large campgrounds located in the Cedar Grove area of Sequoia/Kings
Canyon Nationai Park. The Cedar Grove WWTF is a 55,000-gpd Recirculating Sand Filter
{RSF) facility. Treated effluent is discharged to leach fields. One of the requirements of the
facility’s discharge pemnit is that the maximum conductivity of the effluent not exceed the
source water electroconductivity plus 300 pmhos/cm. The Cedar Grove WWTF has been
unable to consistently meet this requirement. The study identified RV dump stations as a large
contributor to the wastewater EC. Additionally, the use of low-flow fixtures further contributed to
wastewater with a relative high EC. Due to the high cost of treatment, the study recommended
hauling of RV dump station wastes fo a facility outside of the park, continued monitoring, and
working with the California Regional Water Quality Board to relax the EC requirement due to
site specific circumstances.

Brandy Creek Wastewater Treatment Plant Improvements Whiskeytown National
Recreation Area, CA: Project Manager. Preliminary design, final design, and bidding services
for a new 15,000 gpd recirculating sand filter wastewater treatment facility. The facility was
located in forested area hidden from public view.



M
MOTT M

MACDONALD

Education:

Civil Engineering (2 years),
West Virginia Institute of
Technology, 1975-1876

Registration:
Professionail Surveyor

wv [l 1991

Memberships:

West Virginia Society of
Professional Surveyors

National Society of
Professional Surveyors

CGIS/LIS Association